

**TEST REPORT****DATE: 07-12-2023****Page 1 of 1****TEST NUMBER: 0297873**

CLIENT	Palziv North America
---------------	----------------------

TEST METHOD CONDUCTED	Water Penetration by Impact
------------------------------	-----------------------------



DESCRIPTION OF TEST SAMPLE	
IDENTIFICATION	HQ Living Carpet Cushion - 5/16" Blue

GENERAL PRINCIPLE

After applying 20 ml of tinted, distilled water to the pile surface of the test sample, it is then subjected to impacts of approximately 10 lbs/square inch. A white paper towel beneath the sample is then inspected for evidence of penetration by the water. Testing may be continued, if requested, until water penetration is detected.

TEST RESULTS

NUMBER OF CYCLES	RESULTS
10,000	No Penetration

APPROVED BY:

This report is provided for the exclusive use of the client to whom it is addressed. It may be used in its entirety to gain product acceptance from duly constituted authorities. This report applies only to those samples tested and is not necessarily indicative of apparently identical of similar products. This report, or the name of Professional Testing Laboratory Inc. shall not be used under any circumstance in advertising to the general public.